

CERTIFICATE



Gort Flameproofing Services

Date	19/02/2020
Fabric	Catalan
Length	2.0 metres

Certificate No.	5730-S
Order No.	130220

This is to certify that we have tested a sample of the above fabric to:

a) BS 5852 : Part 1 : 1979, Ignition Source 0 (Cigarette)

b) BS 5852 : Part 1 : 1979, Ignition Source 1 (Match)

each following the water-soaking procedure set out in clauses 4.2 to 4.5 of BS 5651 : 1978.

Note: 20-22 kg/m³ non fire retardant polyurethane foam was used as the filling.

The results from our in-house test were a satisfactory PASS.

Yours faithfully

For J E Talbot B.Sc
(Head of Testing)
GS/F/12



Gort Services Ltd. Reg. Office: 7a Gordon Street, Shaw, Oldham OL2 8EU

Tel: +44 (0)1706 849295 Fax: +44 (0)1706 849305 Email: sales@gorts.co.uk

Business Registration No. 4632216 England & Wales

CERTIFICATE



Gort Flameproofing Services

Date	19/02/2020
Fabric	Catalan
Length	2.0 metres

Certificate No.	5730-A
Order No.	130220

This is to certify that we have carried out an in-house test on a sample of the supplied fabric detailed above.

The results from the test show a PASS to pass BS 5852 : 2006, Ignition Source 5, when used in conjunction with a Schedule 3 Flame Retardant Interlining.

For J E Talbot B.Sc
(Head of Testing)
GS/F/12



Gort Services Ltd. Reg.Office: 7a Gordon Street, Shaw, Oldham OL2 8EU

Tel: +44 (0)1706 849295 Fax: +44 (0)1706 849305 Email: sales@gorts.co.uk

Business Registration No. 4632216 England & Wales